PARTS LIST

PART DESCRIPTION
5'X 7" MODULAR EQUIPMENT RACK BASE

NET WT.

397.29

1.34
0.35
0.13
0.65
314.82

UNIT WT.

397.29

0.27
0.07
0.03
0.13
TOTAL WT. #

LENGTH

13/4in

1/8 in

5/8" x 1-3/4" HDG BOLT
5/8" HDG USS FLATWASHER

5/8" HDG LOCKWASHER
5/8" HDG HEAVY 2H HEX NUT

PART NO.

X-MEP57
G58134

G58FW

G58LW

G58NUT

1

5
5
5
5

ITEM| QTY

INCLUDES ATTACHMENT HARDARE
FOR TWO SIDES OF PLATFORM

NOTE:

FINISH

HOT DIP GALVANIZED.

PAGE

1 OF 1
©
LY
oE N
€ g
rT3
0w
-
o
250
CR-
i NS
- nw w
a| a
w w
W = =
(V)
HO| %
s
| 2
Py =
[ y o
LRyl ¢ e 2
< .Dlm m
\ A
g
w o o
(/2] a [a]
5 |2
(O] w
x = z T
AR w o
40
w o
35 || 8
o ~N 14
= w
=a ~
. Il
~E NI2O
X 2ST
T uw > US
(o) o [C]
m z z2
S =d(20
= N g
> m._u c O|a
o
= 2N
, 38
2 zZ 3.
[a]
2] <
& [g°®
.. -
w [77] z
4 ﬁ_r__._ 235
< 4 =
00 Suw
[a] T )
w HF oz
5 &0 8o
=T
o 22
e_Sz 22
=388 | &
(6] <w
4209 53
TONN 8
N ' 3
[ U] 2o
SSn/m/ ga
Houodw we
EG30E <0
2403g% 28
NE0+_%7 £3
QRS | B2
S30aBa3B | 254
W 2280+ 5S | zia
- MGHH%(&‘ Bud
4 o
(®) EDTWAGY Iz
sZ2 ] EE>
Z = <Wn ZaE
aI%,wz8 | 335
w NDSBme pWE
O 58350280 | 382
Z ATow<=sq |y338
L STZ-Q e |58E
&l znIoZ2ww 2523
wl < -Q0<IT T £252
gQUWpobkE Z2uf
| Wd Q00 |Ext
w Jw drgz
O g5xe&dd Eisd
 25cSma |gE2s




